

#LABORATORY REPORT ##

DATE ISSUED: 89/3/24

MATERIAL: NBR.
 COMPOUND NO:
 PART NAME:

CUSTOMER: ELFA AB
 PART NO: B6001
 HARDNESS: 50 \pm 5.

ORIGINAL PROPERTIES	REQUIREMENTS	OBTAINED	PASS/FAIL
Sp.gr.	_____	1.9	ok
Hardness, Shore A	_____	50	ok
Tensile Strength, psi	_____	1800	ok
Ultimate Elongation, %	_____	320	ok
Modulus @ 100% Elong., psi	_____	175	ok
HEAT RESISTANCE (ASTM D 573)			
Hardness, Points Change	_____ MAX	+4	ok
Tensile, Change %	_____ MAX	-5%	ok
Elongation, Change %	_____ MAX	-5%	ok
ADHESIVE PROPERTY:			
Peeling strength (kg/20mm)	REQUIREMENT	OBTAINED	PASS/FAIL
	_____	_____	_____

SPEC NO:	1	2	3	4	5	6	7	8	9	10
118	10.98	11.01	11.05							
4.78	4.68	4.7	4.67							
4.77	4.75	4.77	4.74							

Management Dept: Sales Dept: Technical Dept: Person in charge:

